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1 MISCELLANEOUS COVERS(1) /8= 1
Ref. Parts Amt
_Na__ Na Description G e Req.

1 0087501 Machine Arm=+ » = » « » « « . soffeslfyatial o L. o .o . R |
2 009090 Serew(5/16-18x31) » - - - . & sUERP e e s e e e e o LS |
3} 000700 Knoek Pime » ¢ « = » o o o o0 P el AR )| R )
4 0087502 Machine Bed« » « = « « « ¢« - « . ARy P o000 + o]
5 0094201 Side Cover Latch Spring- « « + » Hf Phrt—rix- - . - .. 2
6 004358 Screw(9/64-40X5.6) « + « + - CRICH |- =5 O 7)
il 0088012 Button Tray Unit =« « « - - . < - HIM(4E) - - +» - - - - - » =]
8 004474 Screw(3/16-32x6.4) » - - - -« sl fepErelis o ¢ [0 ol ¥ o G w)
9 0085120 Side Cover Hinge Pin - - « - = +H A FhRA—EL DY - « )
10 003473 Screw(3/16-7.9) « = » - - - . CHE 15 5 R 2
11 003471 Screw(3/16-32x4,8) « - - - - « .+ AERTF e 00 0o -1
+ 12 0087631 Machine Bage « » « « - « « + « & St S 1
. 13 0085118 Felt Pad(3mm. Standard) - - - « -« A—R T b (ImmiEHXE) - -1
14 0087635 Side Cover(Right) « « « « « « « & St i N ¢ PR Sl = TP 1
15 0087634 Side Cover(Left) =« « - - . - coe A RHA—(E) - - - - o]
16 005493 Serew(11/64-40X5.8) - - - - « VAT = 58 & I 29
17 0085256 Stop Motion Trip Lever Spring - - B5@hHL /S—2R% « - + - - . - 1
18 0085244 Stop Motion Trip Lever - - - « « fh@hl-s8— -« « » - . . . « -1
19 004551 Screw(7/32-32X13) + « ¢ « « ¢« ¢ BRI+ & o 0 o o0 o0 o 1
20 000357 Tk i, T e U e S BT E sl G e o W 1
21 006247 Screw(3/16-32x5,6) « « - - - s cfFLERT e e 0oL |
929 000347 MEk &l o e AN 7 ki KE dlers K50 ey o 1
23 0085245 Stop Motion Trip Lever Bracket - bsBhL A—HftE - - - - - -1
24 005047 Screw(3/16-32X9.58) » « = » o o « JbRT 0 0 o 0 0oL R
25 0085331 Oiling Felts » » = = o c 015 o s TxJbph s oo .. LR
26 001109 il Wick o « v o v ¢ o SRR 7 RO 2
27 0085330 Diling Feles o » oo . . s o Tl R e e w8 1
28 004353 Serew(3/64-40XT) » » + + ¢ o v o qERT e e o b oo 1
929 001108 Ol Fivk. o5 spaed v o o o o T e P, |
30 0088013 Buttonm Trage » o' = » - - oo e CHML e » o 0 Fe oo .. gl
31 0085125 Button Tray Pin- + - - - CREARE 171§ - C ORI |




COVERS & MISCELLANEOUS BUSHINGS

Deseription
Arm Cover(Left)
Washer
Screw(3/16-32 X 9. 5)
Serew(9/64=40%7) « - -

R = S Y R S

Brand Name Plate(92mm) (Green) -

...... eliel s & & Ly

Model Plate(See the table)
Rivigt s =
Needle Bar Cover

0il Tube(Short) « = « « « - - =

Nipper Releasing Plunger - - -

Thumb Nut -

Machine Arm Front Cover- - - -

I8— v 2
Amt,
i Rea.
ST AR (E) e e s 1
.lj«y‘;/?-- -o..---2
NI e R . R S8 0)
CEEAR(EE) - s e e e e e s s
e BRE(FRBB) - - -« - 0]
« PSR A T e )
C BRI . s e e e . o o=
M) - v - o s e e e g
R THIHE . - - 0 0 e e ]
CRBES YT - e e
S ERR S A e = ) < <RGNS
THISE S A P

Serew(3/16-32X 7. 9)

Eye Guard Supporting Bracket -

Eye Guard Support

Conical Spring Washer- - « - -

Screw(11/64-40%9.7)
Eve Guard + = « « « =
Washer - -

LA TRT e

Screw(M3-0,5X5) - « -

ST AH— R - - -
ST AH— FRAHE - - -

.J]]]‘/{‘;i{ ..........
CTALH— e
NP2 R
HREx SRS & L

Ref. Parts
No No
1 0087632
2 000554
3 005047
4 004353
5 390068
G - SR
7 .
8 000721
9 0085145
10 0080132
11 0085943
12 0085289
13 0087573
14 004475
15 0085144
16 0085143
17 000010
18 006004
19 0085142
20 000014
21 009995
22 0087633
28 006850
24 000366
25 006867
26 000663
21 000459
28 0085110
29 006434
30 005756

% Ref. No. 31 to 46

Arm Cover(Right) + « + « « -« s SR b () Al S
Stop Pin = = ¢ = 2 000 o e 2 RIS F Y - - e s el
Nut = » « = = = = = = = « o o & L a2 NI T S T
Connecting Screw(1/4-24x19) - - @WEXRY - « .+ - - ol o g
Washer =« + « + « + ¢ o o 0 v o TS /g e o oo o= 5 Tilia
Roll Pin « + ¢ « « « + o o o 0 =y % a2 « Bl
Ari Side Plgtess s = o o o o 4 T — AR - e
Screw_(g,fﬁ.i—lwx'{.g) ....... ﬂ:*\‘/‘ ...... . o w
Serew(7/32-32x46) - - + - - - - MRl 8% .« a = -

See the following page.

Model Plate | Parts No. [ Model Plate | Parts No.
CB-501 0087552 CB~515 0087596
CB-504 0087599 CB~516 0087594
CB-506 0087593 CB-517 0087595
CB-511N 0087591 CB-518 4009422
CB-512 4009421 CB-523 0087601
CB-513 0087600




VERS &

Ref. Parts
No _Na

31 000144
32 003653
33 003788
34 4000005
35 0085114
36 000561
37 006044
38 0085424
39 0085425
40 0085417
41 0085502
42 0085503
43 0085202
44 0085203
45 0087542
46 0087541
% Ref. No. 1 to 30

U G i . 2
Amt,

Description g % Rea.
Nt = = = = = o o ¢ ¢ o o o o o 5 I\ -------- v ]
Screw(7/32-31X6.3) « » -+ + - - TRoss « ool st NN -
Stop Screw(7/32-32X11) + « « « « Z b FEY . o o Ba]
Feeding Cam Timing Pin + « - « =« ZYHAMBEAYY - ¢« )
Machine Bed Swing Cover- - - - -« MR 78— ¢ ¢+ o o o s » 1
Conical Spring Washer - - - « - 1112 0 TP )
Screw(3/16-32x6.24) + - « - + . RS - o - - TR 5 E=a
Needle Bar Bushing (Upper) « « « - $tEET v a2 (k) - « « « « « 1
Needle Bar Bushing(Lower) - - + R T o 2 (F) + » « + » «1

Needle Bar Lever Shaft Bushing

Looper Shaft Bushing(Rear)
Lopper Shaft Bushing(Front) - -
Pulley Shaft Bushing(Long)
Pulley Shaft Bushing(Short) - -
Cam Shaft Bushing(Short)
Cam Shaft Bushing(Long)

See the preceding page.

i ix: VA4 AR |

o '/l/‘—/\omj“yf/g_ (f{ﬁ) DR |
-/[/——/\"m‘j“yf/a_ ('ﬁ’ﬁ') NN |
YT () - v e o]
S UM T a () e -1
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MISCELLANEOUS THREAD EYELETS

Ref. Parts
_No No
1l 0087576
2 0087568
3 004474
4 0085942
5 0085940
6 0085189
7 006051
3 000586
9 0085929
10 000554
11 004475
12 0085291
13 006631
14 000332
15 0085911
16 006647
17 004480
18 000542
19 0087201
20 005047
21 0085155
22 0033764
23 340028
24 000182
25 0020126
26 0085277
il 0080232
28 006559
29 0085276
30 0080705
31 006560
32 000364
33 0085924
34 0085925
35 4000012
36 006131
37 0085931
38 0085296
39 000531
40 0080393

X Ref. No. 41 to 54

FIEESGE 3
Amt.
Description i £ Req.
Thread Nipper Bar« « = « « « « « bt e o SO |
Thread Nipper Adjusting Block « » BRI /A HTMHIH « o o = o o]
Screw(3/16—32x6. 4) ....... Jh$“/‘- ...... DR A |
Rifilcat TR L b T e g s AT 32 = RN O |
Thread Nipper Adjusting Block Spring HEEI /S - - « « s ¢4 }
Thread Nipper+ = = = « + = « « « ST . ... .0 el
Screw(7/32-32X20.7) =« « « « o JI55 55 SEEECN el
Spacer ............. Ari—dF s s 0 0 0 o e s .’
Thread Pull-off Lever Adjusting Block = %B|*FhMif - » « 1
Washer = « « « « « o ¢« « ¢ o o W Dorisd «os 0 o 0 o s « » ..'
Screw(3/16-32X7.9) « « + + ¢ o - [T 2 P Y
Thread Tension Release Plate « - FEEAFE « » + « « - + « = o1
Screw(1/8-44X6.4) « « « o « « PRI R o« o o n o vl
Nut o o ¢ ¢ ¢ o ¢ o ¢ o o o o o o - 0 U I R S I 1
Thread Nipper Bar Spring - - - « B@ETFEFEHR SR - - - -« 1
Screw(3/16-40%x32) - - - - - - - PRI RS e e o e e 1
Screw(3/16—32x15.9) ...... Jh*‘y ........... 1
Washer =+ « » « ¢ « ¢ « « o o o« © D . -9
Thread Nipper Bar Holder - - - - Bf-F#EHE=Zs - - - al
Screw(3/16-32X9.5) « < « » o o 1= £ 2P R P B
Thread Eyelet(Rear) ....... f‘ﬁ;f\..}ﬁ ........... 1
Thread Eyelet (Upper) - + « ¢ - - AR () » =+ o« o]l
Thread Tension Disc Stop Pin = « XYY @ o ¢ ¢ 0 o v o u 9
Adjwsiiing Nuitye o elet o ke ool RAFRE SR - o0 e e 2
Thread Tension Spring Bushing+ - AWFF v FEIUIEA « « « -2
Thread Tension Spring- « » - - BRFNAR - oo e e .1
Thread Tension Disc « « « - - - REFM -« « ¢« =+ = s 4
Thread Tension Post - « « « - - - KT - - - N
Thread Tension Spring- - - - - - REFNREK - - - . o e ae]
Thread Tension Spring Lift WasherAfF X% Fr - - - + -« =1
Thread Tension Post » - +» - « - - RTFHE - e e 1
Nut » = » *» ¢ o o« o o o o o o o @ -j—-y }\ .......... . 1
Thread Tension Release Pin - - « KRB A « - - « o = « 1]
Thread Guide = < - = = « « « « & E - o s «9
Thread Pull-off Lever, C. Set - « ZXRBIF ) - - - - » - -1
Screw(1/8-44X126.2) « + - - - - - JEXT e o v o e e e 1
Thread Nipper Block Spring - - - REEI AR - - « » + =« 1
Thread Nipper Block - « « » « - HEEI A - - - . = |
Washer =« = ¢ = ¢ ¢ o ¢ ¢ o o o & lj.yf/.‘, ...... . S |
Thread Eyelet (Front) =« « - « - - BIRE - -« - v o o s = an]
---- See the following page.



MISCE| LANEQUS THREAD EYELETS XIERAGR 3
Ref. Parts Amt,
_Na Na Description Req.
41 0085953 Thread Retainer Bracket - » » = = T - s e e e e 1
43 004401 Scraw(9/64-40%3,2) + » + =+ o o T A S
43 0032425 Thread Retainer Plate« = » + + I = R w s tameel]
44 006558 Thrgad Tension Post » « = = s o = ST . % o sk asl]
45 0032426 Thread Retainer Spring =+ = - « = VI et SERCIIE SRR |
16 000361 Adjusting Nut s « - = =« o o oo HEPEES koo »oen o]
47 4000059 Thread Eyelet(Lower) < « « « « TEOHREE(T) » = =+« » o o1
48 003573 Screwed Pin(1/8-44X6.5) R O R |
49 000349 it & s R PR F WY o e O ; wmintli
50 003572 Screw(l/B-44X6.5) + -« s+« - PEEA R . Al o il
51 000330 N o e R G5 R wie e wie woe i 19
52 4000013 Thread Pull=aff Lever - - = » = - =MARBF v s e EREREE |
53 4000014 Guide Pin» « « = « = « v o o o HARE e e v sie a5 el
54 100034 N B o R NS S Rie s e wienal e iee ;.
3% Ref, No. 1 to 40 ----- See the preceding page.




3 NEEOLE BAR DRIVING MECHANISM ShiEiE 4

Ref. Parts Amt.
_No Na Description i % Rea.
1 0085201 Pulley Shaft + « = « « ¢ « « -« = e L IO A T |
2 0085400 Needle Bar Connecting Rod, C. Set@tdEZ 7> 7o F(#) - - - 1
3 0085401 Needle Bar Driving Eccentric « -EBR=FEY « + « =« =+« « 1
4 003649 Screw(l/4-28x8.58) - + « « « -« 1 P U T TR S 1
) 003646 Screw(l/4-28X6.35) - - - - - o AGHESREATMG e e sl o o]
6 0085402 Ball Joint(Lower) » « - = « « o » B =0 1
7 004388 Screw(5/32-40x17,8) « « « - . 1.2 S A O 2
8 000639 Seal Plug+ + + + » « « o o o o EER . © 00 .. 1
9 000287 (OpU el AR oL SR SHg o cHER (T R) s e e s . 1
10 000372 Poickivaiince | st 5wt o age o ok By Z2Fs b(ERT) - - -1
11 0085407 Needle Bar Connecting Rod - + « - mw FEEREHR - - - - - + - - 1
12 === 0il Wick(300mm) = « « « « « « « « MW (EE) - - -o- - - ¥ 3 e
13 000371 Lock Nut = = = = = o o v o oo By gFyhe el
14 0085409 Ball Joint(Upper) - - - « » - -« e el & G eRGiE e |
15 004391 Screw(5/32-40X11.2) + + « - - - I S IR .ol
16 0087640 Ball Stud« « « » ¢ = =« « » o« % SRR 1
17 000579 Washer « « « = ¢ o o oo oo . AR 1
18 000357 Nut e = o oo v v o mm e A I 1
19 0085415 Needle Bar Lever « « = = « - = - HEI TP o oo e e e .1
20 005553 Screw(1/32-321X18) « « = - - - T S )
21 0085419 Needle Bar Driving Block -« - - - MRV >+ « « + =« o+ ]
22 0085421 Needle Bar Connecting Bracket - - #H#f1% » » » = = + » - 1
23 004399 Screw(5/30-40X9,5) + + + + - - - EERT e o oo
24 0085278 Needle Bar = = « + = « + + o o o GHEE- - oo e et e 1
25 phge Mt atms M = Wl < 128 o el oo TR "o oS o 1
26 005029 Screw(1/8-44X3.14) « « « = + + « IERT e v oo e 1
27 0087588 Stitch Plate + = = = = + + « + « BHE -+ v v e e e e e 1
28 005347 Screw(3/16-32x9.4) - - - - - - LEEREAR & g 1 S ey 3
29 4000061 Needle Guard « « = « » + « « - « ST FMGr T 3L oF o -1
30 004474 Screw(3/16-32X6.4) + + + = - - - [ 1
31 0085721 Button Clamp Lifting Link Lever Shaft=X L S—#f- - - - - - 1
32 003556 Screw(7/32-32X10.3) « = » « + - T ey
33 0087574 Collar(9.53x 18X 8mm) + + « + - - P b RECIC AR NPT 2
34 003638 Screw(5/32-40X3.2) « + + = ¢ - - [TF S NI 4
35 4000003 Button Clamp Lifting Link Lever - =X L /X— =+ ¢ « « ¢« |
36 0085504 Looper Shaft Driving Gear- « + « ROWE(F) - « = = = + « » 1
1 37 003647 Screw(1/4-28X4.8) + - « + - - - BERY » o v oo e vy L

38 0085717 Link Lever Driving Eccentric - + ZX U R—2F €1+ « » « « 1
39 003555 Screw(7/32-32X6.4) « « - -+ - - - IERT - e e 0000t 1
40 003559 Screw(1/32-32XT.5) « « = + « - « [T 35 R 1
41 0085311 Spur Gear« = = = = v . o ... EHECK) - - - - |
42 006237 Screw(5/32-40X3.18) -« « -+ o - RS » - o o o v - vooel
43 0085297 Pulley Shaft Handwheel - - - « - PN S R Y |
44 003554 Screw(7/32-32X4.8) « + - - + & o SRS T - R TR |
45 0085309 Intermediate Spur Gear - - + « - EREH) - - oo e e e 1
46 006279 Screw(5/16-32X12.45) « « « « « - IERY « o« 0 o0 00w v 1

(FE) I7—O~TBEIABRXAEXBERL TWET,
Note : Size of Collar --- Inside dia. XOutside dia, XThickness




5
STOP MOTION HANI SM(L » i 1 5
Ref. Parts Amt,
Na Na Description s A Req.
1 0087535 Brake Link Holder - « « « = + « - TL—XV v I7BHAE - - -1
2 004390 Screw(5/32-40%12.7) - - - - - - Hezegy o Son OIS CUCE N0 1
3 005606 Serew(5/32-40%x13.2) - « - - - - 15537 A R LR |
4 000338 Nt o Rt & o o "onn e S B s e N B RS 9
5 0087532 Bgkanldnk e @0 o ol el 7 e L2y Mo Bog c iy R e 1
6 0006033 Serew(7/32-32x%7.9) « » - « + « - IR - o v o s e CHE |
7 0087536 Link Pin Holder s « + » « « « - - U4 = 7 1S SO SR |
8 001227 Screw(1/8-44%3.8) - - - - - - - oS o fooo-om0, 5 |
9 0087529 Brake Link Pin = - =« - = - - o - T—FYrIpey - v« -1
10 0087533 Brake Shoe Support - - - - - - - Tr—X Btk - - - - 1
11 0087534 Brake Shog = v = 00 vt e T—F o o o o8]
12 005122 Serew(3/32-66%4.5) « « « + - - - ERY o o e o o . R = )
13 0081304 BERERASORIE I Bl -1« o o o« TL—F)NRe o o ow v s o]
14 000334 NS > e e =e & oo SN AR N et ]
15 005607 Serew(11/64-40%25) « « « « - « - ERY e o oo 0o = e e
16 0087538 Spring Hook+ » = = =+ - - - - - TVU—X@EARET - - - 0]
17 009150 Serew(11/64-40%11) « = « « « = -« NESETT cp e B H] b @ b £ - 3
18 4000005 Pin- e MW N B e e e e & e w e t"“/ ............ 1
19 0087537 Brake Adjusting Plate« « « - » - A 117 A |
20 0085235 Stop Motion Plunger Rod - - - - - HERA R » oo 0 = =1
21 0085323 Stop Motion Plunger =« « + « = « ¢ FHEERA Ry /8 « o oo v o o]
22 0087540 Stop Motion Lever = = = « « « « « AbhyFE—Vavge - 01
23 0085237 Anti-shock Conical Spring - « - - EBEM /IR - » « « « - 5 y= B 3[0)
24 0085247 Stop Motion Lever Restoring Spring Pin NFHI L - » + = - 1
25 0085246 Stop Motion Lever Restoring Spring ®—a VY H/NK - = « - - 1
26 0085239 Anti-shock Rubber - - « - = - « - 522 = 4V NCIICIIE IO S S 1
27 000580 WEISher ............. U\y\.‘/,\, ---------- 1
28 000373 Adjusting Nut » = = « « ¢ = « o - AT b oo e s 2
29 0085241 Stop Motion Plunger Rod Guard: - ARy FEEIYIEX - » = « 1
30 005579 Screw(5/16-24%22,2) » « « = - -« 158 S 2 1
31 0085254 Stop Motion Lever Attach Piece - ARy 7FE—va BRIk -1
32 007619 Screw(9/64-40X5,3) « = ¢« « =+ - 1150, &7 DO
33 0087587 Ball Pressing Plate- - « - - - - B—AHAR oo - - « o1
34 005567 Screw(1/4-40X10:3) » « « « « = JERT e o0 o e o e e +1
35 003650 Adjusting Screw(1/4-40Xx15.5) - - FExRY - - - - - - R |
36 000366 MolclkMINUM e | = e o™ o Rl foiee o =074 b3 SRS |
4000000 Brake Shoe, Complete Set cT—F () - - 1




STOP MOTION MECHANISM(2) . —r s B

Ref, Parts Amt.
Na Na Description i £ Req.
1 0085260 Stop Motion Disc = =+ = « = « = = AbhyLE—Vavig - - ¢ 1
2 003792 Screw(5/16-24%20.6) « « = + < « 1 3 A -1
3 003791 Screw(5/16-24X9.58) « « « = ¢+ s JERT r o o oo e o 0w 3
4 0085211 Stop Motion Pawl + + « « = « « = ZhyFE—VaVRED - -]
5 0085212 Stop Motion Latch= + « « « » + « AA Y FE— a3 VR (FE) + - 1
6 006256 Screw(7/32-32X11.1) - « = » = « ITERY e o v v o0 oo e e 2
7 000576 washer ......... - = w .%7 ‘y:‘/,\y ......... 4
8 000358 Nut ............ e -j—y ]\ ........... 4
9 000501 washer ......... e » o a '7‘):‘/"\’ .......... 1
10 0085206 Stop Motion Ball Bearing + * » + ®—ART YL+ -+ - =« « 1
11 0085222 Pulley Clutch Spring SRALE /7T a3 SONCIICID SCNCECED 1
12 0085214 Pulley Clutch Disc v © SRR e e |
13 006156 Screw(7/32-32x21.4) + « w o ¢ s [ERT ¢ ¢ 0 o0 0. - -2
14 0085217 Pulley, Complete Set et 72 LG D RCERRCIO RO - e
15 0085221 Grease Felt Caps « « « = = « « = JYV—RT7xz)bFry 7L 1
16 0085220 Grease Felt s - « « « « - e e s FJY—Z2T N e 1
17 0085219 Pulley Needle Bearing+ « = « « + =— FARFTYL T -« -+ + ]
18 0085218 Pulley =« « = = = ¢ = = Ly 2 | BRI S I P |
19 003711 Screw(9/32-32X3.2) + « + =+« cHRY o - 0o 000w 1
20 000981 Label “Grease” =« = « = - 720 7/ ZCNE I R B R |
21 0085223 BRSNSttt - | < =+ el s ¢ % ¢ R— JURERNSN - oL 1
7 003555 Screw(7/32-32X6.4) « « « = o ¢« RV - o o o0 oo s o 1
98 0085295 Fallll o o S SRPEENESRE SN ¥, T Ragemsiy oy A Sy Bt s o 1
24 0087531 Brake Wheel - « » « « « - i e =K Th g —Jl o h s R 1
95 0037687 AL o T PR N 12 PR B i ol SRR - R T ST 1




Ref,
Na

S O 00 —3 O N I LD DD

N CL
Parts
No
0085712
000332
0085711
003653
0087186
0085707
0085416
0085156
004353
0085710

000574
006280
0087185
0087578
4000002
0085703
006038
0085701
004482
006045

0085228
005578
0085230
006046
0085227
006070
000576
000366
006004
0087577

004266

TING

NISH S0ik = 187 7
Amt.
Description Rey.
Button Clamp Hanging Rod Roll - - #ie#SRY=a . - - - - 1
Hut « = *= ¢ = « = s & o « o s s & 2l B R S S ) 1
Button Clamp Hanging Rod - S IEFRY - . . . .. 1
Serew(7/82-82XB.3) ¢« - -« < o o B 1
Button Clamp Lifting Lever « - - $eIBHF 2522 - - - - - 1
CREUSTIRIng=- = = = = = o ¢« = e . AFAMNST « - o o oo 1
Needle Bar Lever Shaft - - - « - SHEZ T o - - o o . - 1
Button Clamp Lifting Lever Stopper Z# 7 ZflBRK - - - - - - 1
Serew(8/64-40XT7) « » - - -+ o - HERTF s oo 0 0 v o oo 9
Button Clamp Lifting Lever Spring@eIFr 2727 % - « -1
'ashﬁl’ ............. Dpisd o o o s o o o o 0 1
Screw(3/16-32XT7.6) » « = « « « « Whskedne qie aee Dal Nl L 1
Button Clamp Lifting Lever SleeveflPEIiBS 7 7272y —7 - 1
Nipper Bar Actuating Lever + « « Sfbo%t— . ¢ o o o o o o 1
Button Clamp Lifting Link: « « + U V&« ¢« v 0 v 0 v o 1
Button Clamp Lifting Link Connection gh Y& « « « « - ¢« - 1
Sorew(3/16=303X¢0. 2+ « o ¢ v 0 1o S R 1
Button Clamp Lifting Link Lever - $HBES$EX M- - » -+ - - - 1
Serew(Md, 83-32x16) + - - - - - - DB e o o o0 v o 1
Screw(3/16-32x4.85) « - - - - - 155 S R S 1
Stop Motion Tripping Lever AR AW e e e e s 1
Serew(5/16-24%22,2) « - « « « » ERT e v v v oo o v 1
Stop Motion Tripping Lever Cam RollA b o izt « « « « + 1
Seraw(3/16-32%4.5) « « - - « « 4 L N S 5 S 1
Stop Motion Lever Shaft. - - - - AbwSE—arBEy . -1
Screw(1/4-24X26,8) « « - - + + 1% 5 ANE 1
Washar « ¢« « « /s o o ¢ o o 4 o & Dopsrd o o s s 0 0 o 0 o s 1
BEEISNG A R SO PR e wlels o o o o s 1
Serew(11/64-40%9.7) « « « « « « I P D i
Thread Nipper Bar Link - - - - - W EERY Yy - - . 1
Screw(3/16-32Xx6.4) « « « « « « « IR e v 0w e e e 1




LOOPER DRIVING MECHAN|SM IL—s g 8

Ref.
No
1

Parts
No.
0085600
003647
000501
0085206
0085505
0085506 -
260005
0085501
0085513
008047

0085509
003590
0085520
003470
0080314
004386
4109300
0085522
005339
4000009

4000060
0085517
0085518
0085515

006044

Amt,

Description & £ Rea.
Cam Shaft Driving Gear + « - - 0 g i
Screw(1/4-28%4.8) +» » - « - - . 125 5 R H 4
Washer =« = = « « « « ¢« ¢« ¢ ¢ o . Doi/d s o v s s o 0 o o 1
Looper Shaft Gear Ball Bearing « F—n_"7U> % - - - . « - 1
Looper Shaft Cear: + = « « - - - FOEE(E) - o 1
Collar(l1, 1119, 1X12.Tmm) « « «+ HF—+ ¢« « « + + « = o« 4]
Screw(1/4-08%4.3) « + « « « . . R W aam e - - - e .9
Looper Shaft = = « « + « ¢ ¢« . PP R |
Loop Positioning Finger CamRear) bl s =+ = = = o o« = & 1
Serew(7/32-32x3.6) » = « » « « - R o waliots, TR L L 9
Looper Holder - « « = = « o o « © S T S 3
Serew(7/32-82%6.3) +» = - -+ - - EFED e oo e e 9
Loop Positioning Finger Cam(Front) RFEHL - « « ¢+ o « « 1
Serew(3/16-32%3.2) ¢ « - - » . . WESFC s i s 9
Collar(7.91X12.7X6.4mm) » » « « HTF—n = = = = = o o « + = 1
Serew(5/32-40%5.7) » = + « « « - ERZ e v oo e 1
Looper + « = = « = « = < ¢ o e e e - R S S, 1
Loop Positioning Finger Yoke Slide Gunide =X AT A FEHN + -1
Screw(5/82-40X4,73) « - - .+ . - JERT e o avv e 00w
Lonp Positioning Finger Yoke Slide =M AFA K« + « « « « 1
Loop Positioning Finger+ « « - - N—r 3R e e e e 1
Loop Positioning Finger Link Pin FEoomy- - - - - - S |
Loop Positioning Finger Link RollEFLao - - - » « ¢ « « & 1
Loop Positioning Finger Link « - ZFEYF « « ¢« ¢« o+« ]
Screw(3/16-32%6.24) - - - - - - ERT e o0 o0 v e i Al

AT —OFEEZABXAEXEERL THET,

* Size of Collar .-

« Inside dia, XQutside dia. XThickness




STITCH NUMBER REGULATING MECHANISM TSR R 9

Ref,
Na

—

OO 00~ O N GO D

Parts
Na
4000052
004123
0085602
003647
0085723
4000054
4000051
4000053
003646
0087569

0087570
0085303
006237
0085305
0085306
006139
0085312
0085322
006046
000554

005552
000330
004312
4000055
0085206

Amt,
Description = £ Reg.
Cam(Right Side) - « « - - = ¢ - - EEREY D oo o000 o]
Screw(1/4-28%X10) « « + » = « « 1% 3 o 0 a{l
R T e SRS SUR Vg —AFT + o ¢ o oo |
Sorew(1/4<28X4.8) « « + « + « - IERS e v o v o 00 as . o4
CambShatt Gollar - - - = = <Al - BBV BLETG— « ¢ o o]
Com Shaft s is » » o o oo o s EVE PN DR 50 05l
Cam(Left Side) = « = = o o o o o BBEY b e o o o oo o]
Cam Collar = » = « = « « o o« EYBAHT— o o oo oo 9
Serew(1/4=28%6.35) « » « « « o - TERT ¢ o v v v oo w e e 6
Stitch Number Regulating Cam, C, Set $I¥kFASNMg(E) » - + -« - 1
Stitch Number Regulating Cam - - SH¥&FR&nEG - - - - - - - « * 1
Stitch Number Regulating Link - - $t3% @&V > 2 - - - - - - - 1
Serew(5/32-40%3.18) « - « « - IERY « o v 0 0 o o o 0 o 1
Tt Gl (S A TS =S - - - e e o 1
SPring = « ¢+ s e e e e SHETRER/ AR » » - - - o o s 1
SCTR'(5/32*"45X2.9) ....... _Lt*f/" ........... 1
Stiteh Number Regulating Lever (24,32 Stitches) #HEFH#EIL N—1
Stitch Number Regulator(24,32 Stitches)&t¥kiRsnag . - - - - - 1
Screw(3/16-32x4.5) » « ¢« ¢+ - JERT e v o o o 0 o000 1
Washer = » + + « = = « o ¢ o o A A N 1
Sorew(8/16-32%8.3) - - - - - + - o= e o M SRS 1
Lock Nut = = = ¢ « « « + « o+ @ + | I T T S R R 1
scr"([/g_“x?.g) ....... &){*7‘/" .......... 1
Thrust Plate + « « = « ¢ « o « & 37 0 S VES N 4

Thrust Ball Bearing- - - - - « - ZRFGARRTYUL S ¢ o o o o 9




10

FEED REGULATING MECHANISM

Ref.
Na

—_

O 0o ~3 O LN e LI B

31

Parts
Na
0087133
004474
0085290
004394
0085619
006046
4000062
4000056
4000008
4000058

0085613
0087006
000347
000554
006857
4001071
4000057
4000007
0085164
006045

0087550
0087546
0087547
005552
000264
0085630
0085628
270013
0085298
0085163
005424

160001

2 1) e 10
Amt.
Description Rea.
Graduated Plate(Front/Rear) - - -RiEXVEBME - » - » = « » 1
Screw(3/16-32X6.4) » « - -« « - JTe N 9
Indicator (Frant/Rear) - - - - - - BIEEYLsi— v v v 0 s 1
Screw(5/32-40X4.7) « « » « « « - HERT e v v e e h e 9
1L R (Il ee)) 2y A A ORGSR BEEY U2 (R) -« = - - 1
Screw(3/16-32X4,5) « « « « « - - 12 S 9
Slide Block(Front/Rear) - - - - - ML) e - - - - - - 1
Feed Regulating Lever(Front/Rear) A% ) ffliisg - - + « « * * 1
Lever (Front/Rear) Pin+ - - - - - B UL « + « ¢ o = s 1
Lever Pin(3/8-24%X7.9) « - « - - BEUBEEY » + o 0 v v v s 9
Feed Regulating Lever Roll - - - @U@« « @ o ¢ v 0 v v 2
DHNK(Smallil}fe o to- v ¢+ el s o BEZRY VTGN - o e e 1
Nut ¢ * ¢ ¢ & o« 4 & & & o o o o & d“y I\ ........... 1
Washer =« = * + = = &« = © ¢« « <« & g\y“-:/Jr .......... 3
Screwed Stud(3/16-32X5.6,7/32-30X 7. 0)IEH Y + + « = « + « » 1
Link(Medium) « = « = « =« - - - ARV Yz ()« -« = - 1
Feed Regulating Lever(Right/Left)ZEREURpa - - « « « « « « « 1
Lever (Right/Left) Pin+ « « - - - ERFEVBEEY - - - - 0 . e i
Link(Right/Left) =« « - « « « - . EERYYL e o oo e 1
Screw(3/16-32%4,85) « « « « -« BRS¢ o0 o000 e 2
Slide Plates + = + + = - - « - - REYB e v v 000 ne ey 1
Feed Plate(Standerd) + - - - - BEDIRERE) + » « + + o5 s 1

” (for Large Button) (Extra) #

(R4ufl) (FER) - - 1

Screw(3/16-32%8.3) « - - - - - - ERF: s 5 v e a o e
Wi = o o o R SNPSRSE PIE TEF o R e o o0 0 00 oo 1
Indicator (Right/Left) - - - - - - EEEVETR - - 0 0 1
Slide Block(Right/Left) - - - - - ELEVEEE - - - - o o o 1
Screw(1/4-24%13,6) = - - - - - - E i 1
Graduated Plate Support. o - - - AR - R 9
Graduated Plate(Right/Left) - - - ZEGZE Y EEEIR - - » » + + » 1
Screw(25/256-48X8) « = - - -+ - =)k S~ SR %
Screw(M4-0,7xd) =« « « « « « « R e ov o v e s e 1
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27

BUTTON CLAMP MECHAN|SM

Ref.
Mo

LD 00 —3 T LN e O D =

Parts
_Na_
4006830
0087552
0085822
003653
005546
000554
4006831
0085819
006039
006439

0085804
006138
0085815
0087581
0087582
606238
006050
0085810
0085811
004387

0085813
4006832
000238
006864
000269
0085715
0087580
009526

S04k = K 11

Amt.

Description & & Req.
Button Clamp Lever Holder Basement, C. Set $f ==& (E) - |
Button Clamp Lever Holder Basement Sifs3E@E&H . » - o o .« 1
Button Clamp Lifting Rod + « « « S04 « « « . o o o . il
Screw(7/32-32%6,3) « = « « « « « IERS s o 0 v v e e 1
Screw(3/16-32X12,7) + « = = « «JERT + + o 0 v o 0. . 1
Washern '« = - = * W e e - s Ol 7 I R, -2
Button Clamp Lever Holder, C. Set#IffIHf+&GH) - - - - - » 1
Button Clamp Stop Lever- - - - - $OEES@@EIL 24— « - « - i
Screw(5/32-40% B, 6) « + = = ¢ = CqEFRT e 0 000 4o e o]
Screw(5/32-40%7.9) = « = + = = cFRT o 0 0 00 0000 1
Button Clamp Leyer Holder: - - - &O0BeSHifdH - « - - - - « = 1
Screw(3/16=32X2.0) = » = = « + S ERT 0 0 w0000 C |
Button Clamp Lever Spring: - - «$EIAF+ « « « « < ¢ .« & 1
Button Clamp Lever(Left) -« - - - @S (&) » » « « « « « -]
Button Clamp Lever(Right) « - - @I (H) » » =« + « = - = 1
Guide Screw(5/32-40X3.8) + « « + BRI + « « + o o .. .9
Screw(3/16-32X4,04) =« » = « « ¢ JEFR e o o000 . 9
Button Clamp(Left) = « « « - - -« EEESHR(E) » » - o - . o s 1
Button Clamp(Right) + « « « - - ~REESHCE) 4 0 - - - - - 1
Screw(5/32-40X%3,2) « « =« « o < qEHRY s - s 000 9
Rosiitiiloning: Pine « s sis o - - CEMESHRI AT - o - o 9
Button Clamp Slider« = » « « « ~GUZHWYH -+ « -+ + « - = 1
Nut ool o & ¢« & o & 2o 5 & & o & .j«-j}, s ® & & s e o e a8 1
Adjusting Screw(1/4-32X42) - - « /PR« =+« - oo 1
Adjusting Nut « « « « = « « « & TRy R s e e e e 9
Holder Basement Spring =« « - - = HE SEEAEFo AR - - -1
Hinge Pin- « « + « = « « « « « & B e s s 0 s e o 1
Screw(9/64-40X4.4) + = = = « v FFRIF e 0 v e 00 00w .9
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CB-512

CB-506, 516

513

CB-504, 506, 512, 513, 516 EXCLUSIVE PARTS

Ref.
Na
1

© WD DO =3 O N i L3 B

21

()

Note : Size of Collar ---

Parts
Na
0085660
0087627
0087628
0087646
0087024
001225
0087012
000538
004395
0087647

000554

005552
0087648
0087645
0087006
0087005
0087014
0087615
0087565
0033938

003638

Description
Cam Shaft Driving Gear =+ +« -«
Cam Shaft Gear - = « = = = «
Cam(Right Side) » « « = » - .
Fabnic Pressure - = - » % o @
Stitch Tongue (Upper) =+ + = -
Screw(1/8-44%2.8) =« « « = -
Ed/zeRlGildiens oy = = ¢ 2w mow e
Maghar o o o
Screw(5/32-40X3.5) « + « = =
Reed@Rilfatleste - - < < =& =@

Washer o 6 o DO . s
Screw(3/16-32x8.3) - «» + + -
Edge Guide Holder - - + + - -
Slide Plate s « =  « = & « ¢
Link(Right/Left) - « = « « -
Feed Regulating Lever - - -« -
Link(Large) Pin: « - « = « -
Cam(Right Side) - « + = « - -
Wiper Return Spring- - - - -
Collar(6.4X13X9mm) =« + - -

Screw(11/64-40X%4) - + « - -

K5 —DFEIINEXAEXBERLTWET,

Inside dia. XOutside dia.

HTETIBAES 137
Amt
T % Req.
Ry 2 T ol W
R o . e A . -1
s cEEREY A - - e |
BRI - e = DR |
CeR(E) e e ceel
SR oo £ A 1
s - L TS 1
..Ij-y-_‘/dr ....... . s =9
CRRRN | 5 5 SRS S )
- s P |
B 7B = =) = )
bR e e e e e L < 0)
e EEERAE - - . S|
) P 1
CEBREYYY s 1
B e = R -1
S EERED Vs Y - -]
c U B A s e v e 1
s s D APSEIAF - e s 1
B 1 [ S 1
TR 3528 vo o il S 1
X Thickness




£3
CB-51IN, 512, 513, 515, 518, 517, 518(1)

=511N
Ref. Parts
Na__ Na
1 0087197
2 4001061
3 005602
4 4001062
5 007311
6 4001067
7 009303
8 4001072
9 005604
10 . 4001063
11 005603
12 4001065
13 003312
14 4012050
15 4001064
16 4001066
17 4001068
18 005601
19 009853
20 000538
21 0087514
22 4001069
23 005600
24 4001013
210 4001039
26 4001017
217 005044
28 4001045

13,515,516

VE PARTS(] HTEFNBESRA) 13
Amt,
Description Req.

Button Clamp Lifting Lever Sleeve R U —Z/+ « « « o « & e o]
Trimming Link » « « « ¢ « « . . . FEY YL o s e 1
Screw(11/64-40%5) « « « - « . . {1 T IR SO |
Trimming Lever Bracket - - - - - FEYLAR—F o0
Screw(11/64-40X12,6) = « « « « J1o5; £/ PRR ORI S |
Trimming Slider Guide- » « « - - HBUVEBHTAF S|
Screw(11/64-40x%20.3)+ » = « .- - IEFET o vraow b SRS = !
Link(Front/Rear) (Small) » - « - . BEEV U 2N« v v oo s 1
Screw(7/32-32%17.8) = » « - . - RS . - o B R 1
Trimming Lever « = » - = « - . . B Lert— = v o aate s 1
Screw(3/16-32%5) » « « « « o . . I 20 AMONOHE I 1
Trimming Lever Pin(2)« - +» - - - Y A=) ob
Serew(1/8-44%3.4) « « « « « - . R e o 00 v 0000 h 9
Trimming Lever Link« + + « « « - FEMY A=Yy o o0 o 1
Trimming Lever Pin(l) - « « - - . HBEY L—EPr (1) - il
Trimming Slider- » - » - » - . - HBIUMBU B » - o0 o o s 1
Trimming Connecting Plate(Small) RBJY HEEIR (/) - - - - + 1
Screw(11/64-40X7) « + « - - - . AEEErs L Sy e 1
Screw(11/64-40%6.5) = « » - « . IERS v =% el o a s il . 9
REEHETIRERSE o = ¢ vl o 8 e S g 7 R R 2
Trimming Connecting Plate(Large) 4TV g5 (K) - « - - « + 1
Movable Trimming Knife Unit - - - ByA () « = = - « = = = 1
Screw(9/64-40Xx2.15) - - - - - . 1T SRR 1
Movable Trimming Knife Sleeve - - EHARRAY —F - « - « . . . 1
Stitohellste - « - - - c0 o - BHiE = + = 2 0 s ¢ 40 oaa . 1
Fixed Trimoing Knife - - « - - - BEAZR « « o0 0« v s o 1
Serew(1/8-44x2.4) - » - = + . . ERT s o v v a0 o e 9
Pulley Shaft » « « « « « o « . . S o Al ol 1




14 CB-515. 518 EXCLUSIVE PARTS(2) Y7 ETILHRARAQ) 14

Ref, Parts Amt,
CB-515, 518(2) Na _ No Description i i Reg.
CB-515 = 1 4001041 Wiper, C. Set s « « « « « « « -« A RACENR oS of o of ol TEL 1
2 0087564 Wiper Lever Holder « « « + - - - TAWRUIN—=F - o o v CRE |

AN 3 4001008 Wiper Lever s « = « « « « o « . TANUIN—c « o 0 v o |
I@ oSS 4 006048 Screw(3/16-32X4.4) » « « + - - - IERT e o oo oo v -l
| SEact 5 0087557 Wiper Holder ¢ « - « = = » - -« UA2BfTE -« ¢« =0 = s 1
T S 6 0087556 wiper .............. U,{/\" ........... ]
7 000556 washer ............. |7-7~:/_Y ---------- l

8 004475 Screw(3/16-32X7,9) « « « = - « JERY e oo oo e e e T |

9 0087562 Wiper Lever Operating Pin+ « « « A /L X—{EFE°L - - « -]

10 0087563 Operating Pin Holder - - - « - - EEhv v Bfrs s - - - - S |

11 003638 Screw(11/64-40X4) « « « - « - - IERY e oo oo e e e e e 4

12 0087565 Wiper Return Spring - « « - « « - DANREV IR = ¢« =+ s 1

13 005047 Screw(3/16-32%9.5) « » = « « - - IERY e v oo oot |

14 0087621 Side Cover(Left) =« - « « « « - - A RHN—(E) -+« - =« 1

15 0087233 Hinge Pin(Front) =« « « « « « « « | N ¢ 7) BRI DR |

16 0011296 Stitch Number Detecter, C. Set - $+EGRESBGHICGH) - - - - = -« 1

17 0087234 Hinge Pin(Rear) « « « « « - « - - BB () - e - e s 1

18 004358 Screw(9/64-40X5.6) « = « « - - - IERT o o 0o v v e e a =]

19 0087245 IC Unit Supporting Plate Bracket ICHffd#R& + » « = « « « » » 1

20 004440 Screw(11/64-40%8.3) - - - - - - IERY ¢ e oo e e e e e e 2

21 0011295 Tripping Lever Detecter, C. Set A kv ZRRICGHE) - « - - - =« 1

22 0087244 IC Unit Supporting Plate - - - - ICHft#R - = = » - = = |

23 001203 Screw(9/64-40X4.5) « « « « « - - IERT o o oo o0 0 v o v 1

24 007006 Screw(9/64-40%x4) « « « « « .« - . 1 S -2

o e, S 25 0087252 Stop Motion Tripping Lever « = « AR FPgE- - « = « « « = = 1

g i 26 0087247 Magnet Unit « « = » « ¢ » - o« « Ahy T~ Rxy NEE) - - 1

27 004404 Screw(3/32-56X5.1) « « « « « - - IERT o« oo oo v e . o )

o 28 0087249 Magnet Unit - « + = = + =« « « - ST~ 7 %y () - - 1

29 004352 Screw(9/64-40X11,3) =« « « « - - IERY o o v o v 0o oo e e 1

30 0087622 Stitch Number Regulating Cam, C. Set $#I¥(HEEGH) « - - - = 1

31 0087623 Stitch Number Regulating Cam(Quter)@}XtsAstg - - - - - - < =1

32 003646 Screw(1/4-28X6.4) « « = « « « IERY e o o o0 o oo v+ 2

| 31 006237 Screw(5/32-40x3.18) - - - « « IERY o o v 0o e oo, |

L 34 0085303 Stitch Number Regulating Link - - $F8REIY > 2 - -« « « « 1
35 0085305 Knob .............. ﬁ#aﬁﬁ‘y—"i ------- 1

CB-518 36 0085306 Spring + + v v oo e e e e e os s ST NER - o - o o - - el

v 37 006139 Screw(5/32-40x17,98) « - « + - - IERT ¢« o e o o0 0 0 o o 1

38 4000004 Wam(PefitiSide) ¢+ « @ ¢ o o5 s HigEY b o o o - o]
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CB-515(3)

CB-515 EXCLUSIVE PARTS(3)

7 fal(d 15

Ref,
No

1

Parts
Na
0087238
0087240
006240
000145
0087239
004100
0011521
0033024
0011294
0011491

004127
0087236
0087235

009883
0087237

004472
0087241

005526
0087124

000551

005543
0087547
003653

Amt,

Description . H Reg.
Button Clamp Lifting Lever(Large)$BeS#B4 252 (k) - - - 1
Button Clamp Lifting Lever(Large) Stay L= {&4 2 ?/ﬁiil

Hinge Pim: = = = « + » + s o s B i LR 1
Moo orays o, o SR R, PR o c o0 o o o 1
Button Clamp Lifting Lever Link - g0 4 27522002 - - 1
Screw(11/64 40X 3. 2) ...... JJ:.’T“/ ........... 1
Solenoid Link Pin- - - = « - - . I YA RY 7 el
Retaining Ring =« « « ¢ « « « « » AR LYL T« o o n o 9
Tolcaaid oo, ont BERCIP SR Y IEYEARLS T o ol G CIT 1
Solenoid Cover - - - - - - - ¢ - VU ) ARIIN— o o o o 1
SCIGW(M‘I"O,’ZXG) ........ JJ:*:‘/ ........... 4
Solenoid Supporting Sleeve - - - YUV /A FRMFRY—TF - - - 4
Solenoid Supporting Plate: - « - YL /A FERft¥L - - - - - - 1
Screw(M4-0,7X25) - » « - « « - . IERD oe v o o e e e e .. 4
Solenoid Supporting Plate Spacer Y L ./ A FEAHRAR—H - -2
Screw(3/16-32x17,9) « - - - - - Jepiancen 4 i o RSN 9
Button Clamp Lifting Rod - - - - #0BEIFS - - - - -+ - - - 1
Screw(5/32—40x9. 3) ....... Jh*:‘/" ........... 1
Shank Space Foot =« - - - - - - - o A A 1
Washer ¢ = « ¢ ¢ ¢ ¢ « ¢ « o o & Top/d e o o v n o 0 o 0 1
Screw(3/16—32><7) ........ Jh*‘\/\‘ ........... 1
Feed Plate(for Large Button) - - XUMR(CKEIAH) - - - - « + - 1

SCTO'(7/32'32><6. 3) ....... _lh*:/“ ........... 2
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CB-515(4)

1

2

CB-515 EXCLUSIVE PARTS(4)

Ref. Parts
_No No
1 0087255
2 1200181
3 0011504
4 000667
5 009954
6 0011512
fl 0011292
8 0033024
9 000187
10 0011521
11 000457
12 0011508
13 0099717
14 0011503
15 005049
16 000600
17 000669
18 1200150
19 1200149
20 0011875
21 009994
22 006905
23 0011509
24 0011857
25 0011298
26 0011709
27 0011333

28-1 0011943
28-2 0011944
28-3 0011945
28-4 0011946

ST ETNBREBRHA 6

Amt,

Descrintion o Reaq.
Solenoid Starter, Complete Set - YV /A FRARFZ—Z () » » » |
Solenoid, Complete Set - « - « « YU/ ARGE) - - o o - ke ]
Solenoid Cover =+ = = = = « - + s YL /) A RBHN—: . - =+ o]
Spring Washers « « = = « « + « c XAFYU T Ty % e o o v o
Screw(M6~1%8) + - - = « - . s A fERT e e e e o 2tk
Cord Bushing = < « =« « « ¢« « « s A—FF v a S|
Solenoid =« » = = = = =« c o s VLI LR .. %, o]
Retaining Ring = = =« « « + « « « RphyFYL P - - - - s v 2]
Waghor = » = = » = o o o0 o 0 s TgUd s o o oo o b . S
Solenoid Link Pin- - - - s IV ARy IEY s - o]
Rubhar Cughion = « = « = « - = « = Ny 1
Solenoid Plunger Collars « « « « 50V HTF— - oo leil
Sorow(Mb=1x25) = « <« <. . - . IEERY oo oo e < e
Stop Motion Trip Lever =+ + : « - LV 7
.Scre'(ﬂsﬂﬂ.sxa) & ow s ela e w ._u-_*:} ........... 4
Spring Washer« « « « + - « « .« - RFYL T T e o oo o
’3@.]1!'11--.-...----..!7-7:‘/,\, ....... P |
Solenoid Cover Plate, C. Set + + YU /A FHA—F1L— |k ()]
Solenoid Cover Plate « « « « « « YV )AL RIRA—FVL—k - -]
Rubber Cushion + = = « « « « « « LTAH « « o+« =« s« o]
Screw(M3=0,6%8) +» » « « - o . . XS+ =0 on D PRl
Wood Screw(@5.1-20) « « + + = «KRT « + « =+ v o o s« 4§
Foot Switch, Complete Set+ « » « Zw b AAL vF(§) » » » + + 1
Foot Switeh Support s « » » « « s ZUw RAL v FRMHE - » « + 1
Foot Switchs = « = + « 2 = ¢« + ¢ TORRAyF o+ v o v o 0]
Control Box Stay = « « » = « + “HHRY JRARF A+« « « « 2
Control Box, Complete Set - - - - RIGHIEEEGE)  » « « » = » =1
Power Cord(for 100 Voltage) - - - B =2— F(100VEH) - - + - - 1
" ( » 200 " Yo oo 0 " G0 r) - - oa vs 1

" C» 220 o )+« " (2 W)+ - = ol

" ( » 380 Heooo) e oa e " (380 #) + = « = o1



17 CB~517 EXCLUSIVE PARIS(2) H7EFILHHBED) 17

Ref. Parts Amt,
No _MNa Description i & Rag.
1 0087565 Wiper Return Spring- - - - - - - DANES AR o o 0 0 o 1

CB-517(2) 2 0033938 Collar(6.4X13X%mm) « « + - - BT e v oo 1
3 003638 Screw(11/64-40X4) =« = « « « « IERY « o 0 v 00 v 0w . 1
4 4001011 Button Wrapping Holder, C. Set - fREHMKEAFGH) » « « « « 1
5 0087616 AR = re o+ ge deee o eoie S B S e R 1
6 0087301 Button Wrapping Holder(Lower) Unit #IKAZ (F)(RE) « + « « - 1
7 0087304 Button Wrapping Holder (Upper) » - 8IRAF (L) « = + + « « « =« 1
8 009932 Scrow(11/64~40%x4) « « - - « . . IERD o o o v o o v v w s 1
9 005552 Scrow(3/16-32%8.3) « « ¢ « ¢ o . 155 3 2 [

10 0087617 Com(Loft Side) « = - « ¢ « - - . BB A - - ¢ v v« 4 1
11 0087618 Com{Right Side) - « + - » « « « » EEEYHA + o0 n e o 1
() I7—OFHERABXAEXEELRLTWET.

Note : Size of Collar -+ Imside dia. XOutside dia. XThickness




CB-523 EXCLUSIVE PARTS
Ref. Parts

Na _Na
1 0087215
7) 0087219
3 0087213
4 001203
5 0087212
6 0087211
1 004321
8 000327
9 0087651
10 0087214
11 000644
12 001223
13 000322
14 0087220
15 000538
16 004395
17 0087652
18 000554
19 005552
20 0087648
21 0087645
22 0087006
23 0087005
24 0087653

HTETFILEREG 18

Amt,

Description = 4 Rea,
Thread Guard Plate =« « « « « - « B + 205 & s e e 1
Needle Bar » « » « « + o« o« o o «BLEE .« + o & T
Thread Cotting Knife Support - HREIU ARRAE - - e - e 9
Screw(9/64-404,5) « « « « « - « J1 2
Thread Breakage Preventive Plate RYUILBHIEdR - - « - = « - - 1
Thread Cutting Knife - - - - - » BEIY AR o o o o o s o wil
Serew(1/8-44%6,.4) +« « = - - « ¢ 125 > A &
Nut « » o o « o o o o o« &« o o o j—-yln.-.-o--oo..oz
Fabtic Pressarg« « » = .« - - & R B |
Thread Cutting Knife Stopper - « REYARA bzt -+« o]
Spring Washer « « « « « « « « « REYTT o« v naul
Scrow(9/64-40X7,5) = « « « = ¢ S QERT e o v e o 0w e 1
N L o8 RS o PR S o S G od B
Edge Guide « « + » + = + « « « « izt - IO e i |
Washer * ¢ ¢ ¢ « ¢ « « & = « o A R 9
SCTGW(5/32'40X3,5) ....... _u:*f/‘ ........... 9
Feed Plate = « = « + « + ¢ o« o & %yﬁ ........... 1
Wash8r ¢ o « « o = « « &+ ¢ o o DA S e s s e e 9
Screw(3/16-32x8.3) -~ - + -« o « IERY e o oo o ¢ 8 ot
Edge Guide Holder - « « « - - . « EHRAE -+ - - v oe - 1
SIASMRIR e > = = & a & o o o 4 L s o o 5 sl e 1
Link(Right/Left) - » - - - - - - EREXEVIY I - o oo 00 0]
Feed Regulating Lever- = « « - « iz e O CRERE AR 1

Cam(Left Side) - - » - » = - - « BIBEY A e o o == v = o 1
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“SB" DEVICE

' Shank Button Attachment(Right)
U8R GR)

LA

28 Shank Button Attachment(left)
> 780 (E)

28

“SB” DEVICE ISBUEE 19
Ref. Parts Amt,
_Na No. Deseription da B Rea.
I 4009900 “SB" Device(Right), C. Set - - - “SB"3@E(H) GH) - « + « - - 1
2 4001019 Shank Button Holder Right), C. Set “ ¥ > 280Hk/ ¥ () 1) - |
3 4001021 Shank Button Holder - - - - « - - RAVEERME -« 0 o 00 0o 1
4 000347 N“t ............... -j—\y ]\ .......... . ]_
5 005551 Screw(3/16-32x121) - « « « « - . I S T 1
6 4001092 Shank Button Clamp(Left) - « « - WAFIN(EZE) « « = = -+ + « 1
7 4001023 Shank Button Clamp(Right) - « « - RAFIREE) + « « - - - - -1
8 005518 Screw(3/32-56%4.5) « « - - . . - J o A I 2
9 4001025 Shank Button Clamp Spring - - - - JRBEBE % - - - - « - - . !
10 4001024 Shank Button Press Spring: « » « v 78z % - - -« - ]
11 009150 Screw(l1/64-40x11) - - - - - - . ERY e oo oo e e e 1
12 4001020 Shank Button Holder Support . - - ZAFEfHR: « » + + « « - 1
13 005531 Screw(l/B-44x5.6) - - - - . - . ERD e o v e e e e 1
14 4001026 Shank Button Basement - - - - - - RAFTERFE - - - o 0 - 1
15 0087271 Lever Shaft Spring(Right) - - - - SN @ NR(H) - - - - - - 1
16 0087270 Collar(6>12X6mm) + » » « « « HTE e i &l P 3B <1
17 004353 Screw(9/64-40%7) - « « « - - - . IERY ¢ v v v e e e e 1
18 0087269 Button Holder Lever Shaft - . - - @Offcdih- - - « « - . - . -1
18 007006 Screw(9/64-40x4) « « - - « .« . . IERT o o e e v e e o -1
20 0087272 Button Holder Lever« « « « - - - ST LN— - - - e 1
21 0087274 Button Holder (Small) - - - - - - G (/) = ¢ 0 0 o e e e s jl
22 004358 Screw(9/64-40X5.6) = = « « - + IERY ¢ o o v v o000 2
923 4001027 Feed Plate = =« « « « « ¢ « o o & %Uﬁi .......... -1
24-1 0087263 Button Spacer (7Tmm) - - « - - - - SMAR—Y (Tmm) + « -« - - -1
24-2 0087284 " (10mm) + « « = « « - " (1omm) - - - - - - 1
25 240001 Screw(9/64-40Xx4.5) - - - - .« - . BERT e oo o e o e 1
26 0087276 Button Holder Releases « « - « - MR- - - o 0 - e 1
27 0087275 Button Holder Release Shaft(Right) NPl HEuftig(E) - - 1
28 4009901 “SB” Device(Left), C. Set- - - - “SB"3&BE(Z) (%) - - - - - =« 1
29 4001028 Shank Button Holder(Left), C. Set %> Z8IRNA ¥ () (#H) - -1
30 4001030 Shank Button Holder« « « « - « - b7 6 ~ 7 SO 1
31 4001031 Shank Button Press Spring« = - - % 78Iz K - - « . . 1
32 4001029 Shank Button Holder Support . - - XA FHftik- - - « » - - - 1
33 0087281 Lever Shaft Spring(Left) -« « - - $N¥Fcdh R (E) - - « « + - 1
34 4001032 Feed Plate =+ « « ¢ « « « « o o & %yﬁ ........... 1
35 0087282 Button Holder Release Shaft(Left)#N{R PR HEuftdl (&) - - - 1

) HT7—DO~TEEINEXHNEXEERLTVWET,
Note : Size of Collar .-+ Inside dia. XOutside dia, X Thickness




20
“SS" DEVICE

1

&

- £ S

@

:-I-SSrI
Ref.
Na

L2 B3

(— - - - - = -

VICE

Parts
Na

1085846
1200181
0011504

000667

005954

0011512

(11292
0033024

000187
0011521

000457
0011508
009971
0011503
005049
000600
000669
1200150
1200148
0011875

009994

006905
0011510
0011857
0011861
0011709
0011957

IS5E 20

Amt,

Description & 2 Rea.
“SS” Device, Complete Set - « « - “SS™4E@E () » + + -« « + o1
Solenoid, Complete Set - « - « = VL AF@E) - -« 0 o .. 1
Solenoid Cover + = « « « « = + =« V2L FEHRA— o o« o o]
Spring Washer« - » « « « « « « . ARFV T Ty o o« o4
Screw(MB-1x8) =« = = « « « » « 1o & A 4
Cord Bushing « » + = « = » + ¢« s a—FF o« o o+ o 1
Solenoid + + « + » =« . . e PP el + o o HESRIST 1
Retdining Ring - + - - - - « « = ) 0 S 9
Washer « » = « = « « « « « B 7 S P S 92
Solenoid Link Pin+ - « « - « = ULV 2EY o o o]
Rubber Cushion - « - - « « « « FR—D AL e e 1
Solenoid Plunger Collar- - « - - PTG e N T— o o o . 1
Screw(M6-1X25) » « - « - . - . JEFETH s e 1
Stop Motion Trip Lever - - » « «BhBHL/S— .+« « « « - o+ o . 1
Screw(MS—0,8%8) - - - « - <+ - SRS e S R T e 4
Spring Magher s - ¢+ - - - o o0l LAY 4 BV S R 4
Washer ¢ = « = « « - - R L e T 4

Solennid Cover Plate, C. Set - -

Solenoid Cover Plate - - - « - -

Rubber Cushion -« -

Screw(M3-0.5x8) -

Wood Serew( ¢ 6. 1x20) - « « « « -
Foot Switch, Complete Set s « +

Foot Switch Support
Foot Switch- - - -
Control Box Stay -

e s s s e o ®

Control Box, Complete Set - - - -

S A FhaA—=Fr— b A1
V) ARKAR—=FL—F- -1

iy ol R O S 1
HEES o s S 1
Aeosf Sdw i S . o 8
DR AL @) - e 1
ZyrAL v FBHE - - - 1
TP T D e 1
HHBy P AAT 4 - - - - - 2
fEEEG - - - - - - - - 1
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EXTRA PARTS
Button Wrapping Attachment(3R#:F)

25

EXTRA PARTS

for Button Release(£0BE4A)

L

EXTRA PARTS & THREAD STAND

Ref.

2

S W 00 -2 T L WD

Parts
No
0087124
000551
005543
4001011
0087616
0087301
0087304
009932
0087162
004440

0087141
000554
004475

0087056

0087140
003638

0087167

0087142
004358

0087143

004561
004255
000644
000592
0080910
0080161
005148
0080163
0080162
005147

005160
000428
100003

Amt,

Description 2 Rea.
Shank Space Foot = « - « « « « . e L Ll T R 1
Washar = « « + + = ¢ « = 4 o o & 7 I 1
Serew(3/16-32X7) « « = « « o v & IR s v o o abai 0 o G 3
Button Wrapping Holder, €. Set - BEFMELHF(FE) - - - - - 1
BEATUBLECeR ) sunme o Von w0 gy oy # WU+ = v 00 000 1
Button Wrapping Holder(Lower) Unit ks (F)($) - - - - - 1
Button Wrapping Holder(Upper) » - $0FRAS (L)« + « = « « « & 1
Screw(11/64-40%4) + + « + « o « L S g B R0 1
Button Release Lever « « « . » - GBS = ¢+ o« o 2 oo 1
Screw(11/64-40%8.8) + « « - - - RS St Le 3
Button Release Adjusting Block - SOPHACE&H - - « - - - - - 1
'a}sh&r D R R RO b R 1
Serew(3/16-82%7.9) » » = « « . . BRRST oo "o x e caiio o S 1
Push Rod Block Spring+ « - - - - Fuvany BFay 7% - |
Push Rod Block = = » « -« -« « Fyvany KIry - 1
Serew(11/64-40x4) « - - » . - - MBeksteis o o0l oLl 9
fushsRatie s ¢ ¢ 0 v pivoe oo Fuvamgy K- 0. 1

Button Clamp Release Lever Bracket &1 IBML S—EftH - -1

Serew(9/64-40%5.6) « « « - - - - Hledeahy v v o o o o ey 1
Button Clamp Release Lever - » - Sk A—- - - - . - 1
Serew(9/64-40%3) « + « « » . . & 1 A S SR PR S 1
Screw(5/32-40x8.7) - - ~ « - - . IERSG « 00 00000 o 1
Spring Washer » « « « + » » . . . AZY T T ot o o o o s ]
SPREHDERETS = ¢ o s o - s s . IS RS 1
Thread Stand, Complete Set a6 1 i 1
Thread Stand = = = ¢ « « + - - & £ %0/ - MR ROTL IR Lt B 1
Wood Screw(¢d.8x256) « « « - « o o A0 TP A SR 1
SDG0L BB o 6 = = > & « 5 s e YT R ) 1
Thread Hanger- + » = = - = « « S e . e 1
Seraw(3/16-24x9.3) » » -+ - - . o AR S, e R 1
Bolf(ME-1XT4) =« « « « « « - « « 17 SRR R I I I R 4
Washar = = = = « = « & « = o o & Wiy Siqpa o “o- o &) aha - s 4
Nut I P S - 'j."/ }. ........... 4




22
LIST of MAIN SPARE PARTS3{(FERIJAL)

Main | Stitch Feed Cam Cam Cam Shaft | Cam Shaft [ Slide
Parts (Left (Right Driving
Plate Plate Side) Side) Gear Gear Plate
odels™| &t iR |25 U M (NREIaL [ ERRVAN| AL (V-3 FT7[&E VU B CB—-501 LNDEX HAGEES L
CB-501 | 0087585 | 0087546 | 4000051 | 4000052 | 0085600 | 0085602 | 0087550 Farts, Fage Ref. Welshil Betes Bage Bei. Weight! Parts, Baze RSfCRiEtl
Ne . No. No. {(g) | Ne&. No. No. () | No. No. No. (g)
000010 2 17 | DOD556 14 7 | 003650 5 35
h04 " 087647 T 0087628 085660 087627 0087645 000014 2 20 | 000561 2 a6 | 003653 2 32
- 000144 2 31 I 000574 T 11 | 003653 7 4
506 " 0087546 | 4000051 0087615 0085600 | 0085602 0087550 000145 15 4 I 000576 6 7 I 003653 11 4
000182 3 24 | ‘000576 7 27 | 003653 15 23
000187 16 9 | 000579 4 17 | 003711 6 19
SLIN 4001039 ¥ i 4000052 . 4 4 000187 20 9 | 000580 5 27 | 003788 2 33
000238 11 23 | 000586 3 8 | 003791 6 3
513 " " " 0087628 0085660 0087627 " 000264 10 24 | 000892 21 24 I 003792 6 2
000269 11 25 I 000600 16 16 |
z—a_d naE 9 000287 4 9 I 000600 20 186 I 004100 15 6
513 a 0087647 4000052 0085600 p085602 0087645 000322 18 13 | 000639 p b i Ditans : 2
000327 18 8 | 000644 18 11 I 004127 15 11
515 ] 0087547 4000051 7 " " 0087550 000330 3 51 I 000644 21 23 | 004255 21 22
000330 9 22 | 000BE3 2 28 | 004266 7 31
516 " 0087546 " 0087615 # " » 000332 3 14 | 000667 16 4 | 004312 9 23
000332 7 2 | 000667 20 4 | 004321 18 7
)
ar| o | owss | e oo | 0 | 2 | s cooses 2 il SRR 0 17 L) mostn i &
000347 1 22 | @epo700 1 3 | 004353 2 4
518 " 0087546 4000004 4000052 " " " 000347 10 13 { ‘opof2r 2 8 | 004353 7 9
000347 19 4 | 000881 6 20 | 004353 19 17
000349 3 49 | I 004358 1 6
523 | 0087588 0087652 0087653 " ] o 0087645 000357 o | 001108 1 29 i ‘oosass 14 it
000357 4 18 I 001109 1 286 | 004358 19 22
000358 6 8 | 001203 14 23 | 004358 21 19
000361 3 46 | 001203 18 4 | 004386 8 16
000364 3 32 1 001223 18 12 | 004387 11 20
000366 2 24 | 001225 12 6 | 004388 4 7
000366 5 36 | 001227 5 8 | 004390 5 2
000366 7 28 | | 004391 4 15
000371 4 13 | 003312 13 13 | 004394 10 4
000372 4 10 | 003470 8 14 I 004395 12 9
0003731 ™ 5 4 218 | 003471 1 11 | 004395 18 186
000428 21 32 I 003473 1 10 | 004399 4 23
000457 16 11 | 003554 4 44 | 004401 3 42
000457 20 11 | 003555 4 39 | 004404 14 27
000459 2 27 | 003555 6 22 | 004440 14 20
000501 & 9 | 003556 4 32 I 004440 21 10
000501 8 3 I 003559 4 40 | 004472 15 186
000531 3 39 | 003572 3 50 I 004474 1 8
000538 12 8 | 003573 3 48 | 004474 3 3
000538 13 20 | 003590 8 12 | 004474 4 30
000538 18 15 | 003638 4 34 I 004474 10 2
000542 3 18 | 003638 12 21 | 004475 2 14
000551 15 20 | 003638 14 11 | 004475 3 11
000551 21 2 | 003638 17 3 | 004475 14 8
000554 2 2 | 003638 21 16 | 004475 21 13
000554 3 10 | 003646 4 5 | 004480 3 17
000554 9 20 | 003646 9 9 | 004482 7 19
000554 10 14 | 003646 14 32 I 004551 1 19
000554 11 6 | 003647 4 37 | 004561 21 21
000554 12 11 I 003647 8 2 i
000554 18 18 I 003647 9 4 I 005029 4 286
000554 21 12 | 003649 4 4 | 005044 13 27




LINDEX i e =8 INDEX Page = 3
Parts Page Ref. Weight|l Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g) No . No. No. (g) No. No. No. (g)
005047 I, W2 006131 B 86 0011295 14 21
005047 2 3 006138 11 12 0011296 14 16
005047 3 20 006139 9 16 0011298 18 25

Parts Page Ref. Weight| Parts Page Ref. Weight| Parts Page Ref. Weight
No. No. No. (g) No. No. No. (=) No. No. Ng. {x)
0081304 oF MIS) 0085298 10 28 0085723 9 5
0085303 9y 1524 0085804 11 11

| |
I | : '
| | : :
| |
Gonot = | ey T s ety 0085110 2 28 | 0085303 14 34 | 0085810 11 18
0050 e b oltise Thas SSETTCE- 15 10 0085114 2 35 | 0085305 9 14 | 0085811 11 19
0085118 1 13 | 0085305 14 35 | 0085813 11 21
005049 20 15 | 006237 4 42 | 0011503 16 14
005122 5 12 | 006237 g 13 | 0011503 20 14 O 5 e 0k T e
0085125 1 31 I 0085306 14 36 I 0085819 11 8
005147 21 30 | 006237 14 33 | 0011504 16 3
0085142 2 19 | 0085309 4 45 I 0085822 11 3
005148 21 27 | 006238 11 16 I 0011504 20 3
005160 21 31 | 006240 15 3 | 0011508 16 12 DOBSES SL2 e i el o)
0 ! 0085144 2 15 | 0085312 9 17 I 0085911 3 15
05339 8 19 006247 1 21 I 0011508 20 12
eyl TR S o b IRY - B - bt 0085145 2 9 | 0085322 9 18 | 0085924 3 33
ot it . i bochco B ob e EmIisls o ok 0085155 3 21 | 0085323 5 21 | 0085925 3 34
0085156 7 8 | 0085330 1 27 | 0085929 3 9
005493 1 16 I 006280 7 12 | 0011512 16 6 5
o — | 0085163 10 29 | 0085331 1 25 | 0085931 3 37
006434 2 29 I 0011512 20 6
005526 15 18 | 006439 11 10 I 0011521 15 7 08aa0 11 ol e . .2 o e e e
00 0085189 3 6 | 0085401 4 3 | 0085942 3 4
5531 19 13 | 006558 3 44 | 0011521 16 10
) B ¥ Yo 0085201 4 1 | 0085402 4 6 | 0085943 2 11
6559 3 28 | ootis521 20 10
e L 2P & s A ; 0085202 2 43 | 0085407 4 11 I 0085953 3 41
31 0011709 16 26
e | B e : 0085203 2 44 I 0085409 4 14
6631 3 13 0011709 20 26 7
et B s . 0085206 6 10 | 0085415 4 19 | 0087005 12 16
006647 3 16 | 0011857 16 24
oises: oM o) ; 0085206 8 4 I 0085416 7 17 I 0087005 18 23
006850 2 23 | 0011857 20 24
aib=s ' B 5 | 0085206 9 25 | 0085417 2 40 | 0087006 10 12
006857 10 15 | 0011861 20 25
005552 12 12 | 006864 11 24 | 0011875 16 20 O s TR . . L e
e oF 5 L foicl Ak i e 10 o 0085212 6 5 | 0085421 4 22 | 0087006 18 22
005552 B 0085214 6 12 | 0085424 2 38 | 0087012 12 7
18 19 | 006905 16 22 | 0011943 16 28-1
i Pt \ a 6085217 6 14 | 0085425 2 39 | 0087014 12 17
006905 20 22 | 0011944 16 28-2
M es. = ah : / = 0085218 6 18 I 0085501 8 8 I 0087024 12 5
0011945 16 28-3
o S | = 0085219 6 17 | 0085502 2 41 | 0087056 21 14
007006 14 24 | 0011946 16 28-4
Gis ' . o i 0085220 6 16 I 0085503 2 42 I 0087124 15 19
007006 19 19 | 0011957 20 27
GEEh | 15 b A : 0085221 6 15 | 0085504 4 36 I 0087124 21 1
| ST i e e Y Uhaalee. Bf o 0085222 6 11 I 0085505 8 5 | 0087133 10 1
005602 13 3 | ] 0085223 6 21 | 0085506 8 6 I 0087140 21 15
005603 13 11 | 008047 8 10 | 0032425 3 43 0085225 6 23 I 0085509 8 11 I 0087141 21 11
005604 13 9 | | 0032426 3 45 0085227 7 25 | 0085513 8 9 I 0087142 21 18
S AT il T, TR : 0085228 7 21 | 0085515 8 24 | 0087143 21 20
005607 5 15 0085230 7 23 | 0085517 - 8 22 I 0087162 21 9
| 009150 5 17 | 0033024 15 8
005756 2 30 | 0085235 5 20 I 0085518 8 23 | 0087167 21 17
009150 19 11 | 0033024 16 8
; 0085237 5 23 | 0085520 8 13 | 0087185 7 13
I 009303 13 7 | 0033024 20 8
0085239 5 26 | 0085522 8 18 | 0087186 7 5
006004 2 18 | 009526 11 28 | 0033764 3 22
006004 7 29 [ 009853 13 19 | 0033938 12 20 e aa e o . eI AL L1
0085244 1 18 | 0085602 9 3 | 0087201 3 19
006033 5 6 [ 009883 16 14 | 0033938 17 2
AL il o0omsz TF L i 0085245 1 23 | 0085613 10 11 | 0087211 18 6
=T e e i% bootss SiE o T P 0085246 5 25 | 0085619 10 5 | 0087212 18 5
aiier | T G, | 0085247 5 24 I 0085628 10 26 | 0087213 18 3
cocEa -85 ~2h A o v Yoroims —85 18 0085254 5 31 | 0085630 10 25 | 0087214 18 10
e = o t Wooamn 0085256 1 17 | 0085660 12 1 | 0087215 18 1
16 13 | 0080161 21 26
006045 10 20 I 0085260 6 1 | 0085701 7 18 | 0087219 18 2
009977 20 13 | 0080162 21 29
DeEiaE | o & i Ml oo 0085276 3 29 | 0085703 7 16 | 0087220 18 14
16 21 | 0080163 21 28
006046 9 19 | . 0085277 3 26 I 0085707 7 6 I 0087233 14 15
009994 20 21 | 0080232 3 27
006046 10 6 i 0085278 4 24 | 0085710 7 10 I 0087234 14 17
009995 2 21 I 0080314 8 15
006048 14 4 i 0085289 2 12 I 0085711 7 3 | 0087235 15 13
| 0080393 3 40
006050 11 17 | | 0085290 10 3 | 0085712 7 1 | 0087236 15 12
0011292 16 7 0080705 3 30
006051 3 7 I 0085291 3 12 I 0085715 11 26 | 0087237 15 15
0011292 20 7 | 0080910 21 25
dotn7n . AT of feliity 14 3 i 0085296 3 38 I 0085717 4 38 | 0087238 15 1
0085297 4 43 | oo85721 4 31 | 0087239 15 5
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0087240 15 2 | 0087574 4 33 | 1200149 16 19 4001062 13 4 | |
0087241 15 17 | 0087576 3 1 I 1200149 20 19 4001063 13 10 | |
0087244 14 22 | 0087577 78930 I 1200150 16 18 4001064 13 15 | |
0087246 14 19 | 0087578 7 14 I 1200150 20 18 4001065 13 12 | |
0087247 14 26 | 0087580 11 27 I 1200181 16 2 4001066 13 18 | |
0087249 14 28 | 0087581 11 14 | 1200181 20 2 4001067 13 6 | |
0087252 14 25 | 0087582 11 15 I 4001068 13 17 | |
0087255 16 1 | 0087587 5 33 | 4000000 5 37 4001069 13 22 i |
0087263 19 24-1 | 0087588 44727 | 4000002 TR A5 4001071 10 18 | |
0087269 19 18 | 0087615 12 18 | 4000003 A% Bi5 4001072 13 8 | |
0087270 19 16 | 0087616 17 5 | 4000004 14 38 | |
0087271 19 15 | 0087616 21 5 | 4000005 2L 34 4006830 11 1 | |
0087272 19 20 | 0087617 17 10 | 4000005 G e 11 4006831 11 7 | |
0087274 19 21 | 0087618 17 11 | 4000007 10 18 4006832 11 22 | |
0087275 19 27 | 0087621 14 14 | 4000008 10 9 | |
0087276 19 26 I 0087622 14 30 I 4000009 B8R J20] 4009900 19 i | |
0087281 19 33 | 0087623 14 31 I 4000012 I35 4009901 19 28 ] |
0087282 19 35 | 0087627 12 2 | 4000013 SENSR | |
0087284 19 24-2 | 0087628 12 3 | 4000014 3 53 4012050 13 14 | |
0087301 17 6 | 0087631 1 12 | 4000051 9 7 | |
0087301 21 6 | 0087632 2 1 | 4000052 9 1 4109300 8 17 | |
0087304 17 7 I 0087633 2§ 22 | 4000053 9 8 I |
0087304 21 7 | 0087634 1 S5 | 4000054 9 6 | |
0087501 1 1 | 0087635 1 14 | 4000055 9 24 | |
0087502 1 4 | 0087640 4 16 | 4000056 10 8 | |
0087514 13 21 | 0087645 12 14 | 4000057 10 17 | |
0087529 5 9 | 0087645 18 21 | 4000058 10 10 | |
0087531 6 24 | 0087646 12 4 | 4000059 3T | |
0087532 5 5 E | 0087647 12 10 | 4000060 821! | |
0087533 51210 | 0087648 12 13 I 4000061 Ay %219 | |
0087534 Sl 1 I 0087648 18 20 I 4000062 10 7 | |
0087535 5 1 | 0087651 18 () I | |
0087536 5 7 | 0087652 18 17 | 4001008 14 3 | |
0087537 SINEI1L9 | 0087653 18 24 | 4001011 17 4 | I
0087538 54416 | | 4001011 21 4 | |
0087540 5 22 | 0088012 1 {7 | 4001013 13 24 | I
0087541 2 46 | 0088013 1 30 | 4001017 13 26 | |
0087542 2§ 45 | | 4001019 19 2 | |
0087546 10 22-1 | 0094201 1 5 | 4001020 19 12 | |
0087547 10 22-2 [ : | 4001021 19 3 |

GOBIHATY R 158S212 | 100003 21 33 I 4001022 19 6 |

0087550 10 21 | 100034 3 54 | 4001023 19 7 |

0087552 11 2 | | 4001024 19 10 |

0087556 14 6 I 160001 10 31 | 4001025 19 g |

0087557 14 5 I | 4001026 19 14 | |
0087562 14 9 | 240001 19 25 | 4001027 19 23 |

0087563 14 10 | | 4001028 19 29 | |
0087564 14 2 I 260005 B 7 | 4001029 19 32 | |
0087565 12 19 1L | 4001030 19 30 | |
0087565 14 12 | 27001355 108, 27 | 4001031 19 31 | |
0087565 17 1 | | 4001032 19 34 | 1
0087568 3 2 | 340028 ITa23 | 4001039 13 25 | I
0087569 9 10 I | 4001041 14 1 | [
0087570 SR | 390068 2 5 | 4001045 13 28 | |
0087573 2813 I | 4001061 13 2 |







